


JAYPRO SPORTS 
FIELD HOCKEY BOTTOM BOARDS, FHG-16 

LIST OF MATERIALS 
 

PIECE NO. PART NO. DESCRIPTION    QTY. 
        1  FHG164 BOTTOM BOARD       10 
        2  HB5008 5/16”-18 CARRIAGE BOLT      40 
        3  HW2049 5/16” FLAT WASHER      40 
        4  HN260  5/16”-18 HEX NUT       40 
        5  HW328 5/16” LOCK WASHER      40 
 
TOOLS REQUIRED: 

1- ½” OPEN END WRENCH OR ADJUSTABLE WRENCH 
 
REFER TO SEPARATE INSTRUCTIONS FOR DETAILS ON FRAME ASSEMBLY. 
 
1) WHEN BOTTOM BOARDS ARE ASSEMBLED WITH FRAME, ASSEMBLE 

THREE BOTTOM BOARDS (1) TO REAR CROSSBAR ASSEMBLY USING 
CARRIAGE BOLTS 5/16”-18 x 2 ¼” (2), FLAT WASHERS 5/16” (3), LOCK 
WASHERS 5/16” (5) AND HEX NUTS 5/16”-18 (4).  THEN POSITION THE 
REAR CROSSBAR ASSEMBLY BETWEEN THE SIDE FRAMES AND MAKE 
THE FINAL ASSEMBLY. 

 
2) ASSEMBLE BOTTOM BOARDS ONTO THE SIDE FRAME RAILS AS SHOWN 

ON THE ILLUSTRATION. 
 
 




